
 

 

SHP731-A1 

SHP732-A1 

 

 

 

 

 

 

 

 

 



19

13

16
15

14

5

7
6

4

9

10

8

3

2

1

FRAME

23

24

22 21

11
12

2017

18

SHP-73

3 2



FRAME

SHP731-A1,SHP732-A1

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 1405-0110 FRAME 1 2011642H

2 0001-0610 P-BOLT(+)  M6x10 14

3 0020-0006 SW M6 14

4 0002-1260 HS-BOLT M12x60 4

5 1405-0102 FRAME HINGE-L 1 EX-0717A

6 0136-3026 NEEDLE BEARING  HK-3026 2

7 0136-3020 NEEDLE BEARING  HK3020 2

8 1405-0103 REAR COVER 1 EX-1452

9 1405-0104 STEP PIN 2 EX-4303A

10 1405-0105 STEP 1 2003008C

11 0020-0012 SW M12 4

12 0010-0012 H-NUT M12 4

13 1405-0106 SIDE COVER-L 1 EX-1451

14 0060-0001 RUBBER BAND 2 4000353

15 0021-0006 PW M6 2

16 0001-0620 P-BOLT(+)  M6x20 2

17 1405-0107 SIDE COVER-R 1 EX-1451

18 1405-0108 FRAME HINGE-R 1 EX-0717A

19 1800-0113 VALVE COVER 1 4009462A

20 0006-0610 P+BOLT(+)  M6x10 4

21 0000-0830 H-BOLT M8x30 1

22 0010-0008 H-NUT M8 1

23 RUBBER PATCH PIN 2 4001736

24 HINGE SPACER 4 52078-S7015



14

13

12
11

1

45
6

5
4

32

9
87

10

15

SHP-731-A1

MAST



MAST

SHP-731-A1

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 1405-0206 OUT MAST 1 2009437D

2 0007-0610 F-BOLT(+)  M6x10 2

3 1405-0202 LOAD WHEEL PIN 2 EX-0975

4 1110-1505 BEARING COVER 4 EX-1104

5 0133-6204 BEARING 6204ZZ 4

6 1110-1506 LOAD WHEEL 2
φ78x100 
ウレタン

7 1500-1514 SHIM 16 φ31xφ37x0.8

8 0133-6206 BEARING 6206ZZ 4

9 1503-1506 MAST ROLLER 4 EX-5130A

10 1405-0203 FORK 1 E-3175B

11 0021-0005 PW M5 8

12 0020-0005 SW M5 8

13 0000-0512 H-BOLT M5x12 8

14 PLATE 1 52954-S7001

15 1405-0205 BACK REST 1 E-4380



20

19

18
17

1

15
14

1312
11

21

16

9
8

7

4
5

6
5

4

3
2

9
8

7

10

MAST

SHP-732-A1



MAST

SHP-732-A1

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 1406-0206 OUT MAST 1 2009440D

2 0007-0610 F-BOLT(+)  M6x10 2

3 1405-0202 LOAD WHEEL PIN 2 EX-0975

4 1110-1505 BEARING COVER 4 EX-1104

5 0133-6204 BEARING 6204ZZ 4

6 1110-1506 LOAD WHEEL 2
φ78x100 
ウレタン

7 1500-1514 SHIM 16 φ31xφ37x0.8

8 0133-6206 BEARING 6206ZZ 8

9 1503-1506 MAST ROLLER 8 EX-5130A

10 1406-0202 INNER MAST 1 E-3009

11 1501-0204 MAST SIDE ROLLER 2 EX-0735B

12 1501-0205 SIDE ROLLER BRACKET 2 EX-3967B

13 1501-0206 SIDE ROLLER SHIM 4 EX-0736A

14 0020-0008 SW M8 4

15 0000-0825 H-BOLT M8x25 4

16 1406-0203 FORK 1 E-8377F

17 0021-0005 PW M5 8

18 0020-0005 SW M5 8

19 0000-0512 H-BOLT M5x12 8

20 PLATE 1 52954-S7001

21 1405-0205 BACK REST 1 E-4380



1

12 2

3

4

5

9

6

7

11

11

13 10
10

8

CHAIN WHEEL SHP731

SHP731



CHAIN WHEEL

SHP731

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 1405-0402 CHAIN WHEEL BRACKET 1 EX-0362B

2 1405-0403 CHAIN WHEEL 1 EX-1352

3 0133-6206 BEARING 6206ZZ 1

4 0040-2064 SNAP RING 1

5 0040-1030 SNAP RING S-30 1

6 1405-0404 LIFT CHAIN RS60 1

7 1405-0405 CHAIN END BOLT 1 EX-1268

8 1405-0406 CYLINDER BAND 1 EX-0835A

9 1405-0407 CHAIN JOINT 1

10 0010-0008 H-NUT M8 4

11 0010-0016 H-NUT M16 2

12 0002-1035 HS-BOLT M10x35 1

13 0032-0325 SPLIT PIN φ3x25 1



10

9

7
1

3

6

6

11
5

5

4

2

8

CHAIN WHEEL

SHP732



CHAIN WHEEL 

SHP732

NO. PARTS NO PARTS NAME NUMBER DRAWING NO

1 1405-0404 LIFT CHAIN RS60 1

2 1405-0405 CHAIN END BOLT 1 EX-1268

3 1405-0407 CHAIN JOINT 1

4 1405-0406 CYLINDER BAND 1 EX-0835A

5 0010-0008 H-NUT M8 4

6 0017-0016 NUT TYPE 3  M16 2

7 1406-0402 CHAIN WHEEL BRACKET 1 EX-2354-1

8 1406-0403 CHAIN WHEEL PIN 1 EX-2354-2

9 0020-0010 SW M10 2

10 0002-1035 HS-BOLT M10x35 2

11 0032-0325 SPLIT PIN φ3x25 1



HANDLE

10

13

21

8

31

20
19

11

28

29

27

22

26

24

23

25

30

1

9

6

7

2

3

14

15

5

17

16

23

4
12

18



HANDLE

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 1405-1600 HANDLE POST 1 2005616L

2 1405-1601 COVER A 1 EX-3751

3 1405-1602 COVER-B 1 EX-3752

4 0061-0002 GRIP 2 4006556A

5 0007-0520 F+BOLT(+) M5x20 2

6 0034-0545 ROLL PIN φ5x45 1

7 1405-1603 MICROCAM 1 EX-3754B

8 1405-1004 LEVER 1 EX-3755D

9 0010-0005 H-NUT M5 1

10 0003-0520 ナベビス(+) M5x20 1

11 1100-0914 WIRE 1 EX-250A

12 1405-1606 HANDLE GUARD 2 4006552

13 0007-0510 F+BOLT(+) M5x10 2

14 0021-0003 PW M3 4

15 0001-0310 P-BOLT(+) M3x10 4

16 0021-0004 PW M4 2

17 0001-0415 P-BOLT(+)  M4x15 2

18 1405-1607 MICRO SWITCH BASE 1 4003756C

19 1405-1608 WIRE GUIDE 1 EX-3757A

20 0020-0005 SW M5 1

21 0001-0515 P-BOLT(+) M5x15 1

22 1405-1609 HANDLE BRACKET 1 2005607C

23 0034-0865 ROLL PIN φ8x65 2

24 0003-0810 S-BOLT M8x10 1

25 1405-1610 HANDLE BRACKET PIN 1 EX-3764A

26 1405-1611 HANDLE RETURN SPRING 1 EX-4955

27 1405-1613 SPRING COLLAR 1 40111724

28 1405-1612 HANDLE COUPLING 1 EX-3761B

29 0002-1015 HS-BOLT M10x15 1

30 0003-0515 S-BOLT M5x15 1

31 0010-0004 H-NUT M4 2



DRIVE 1

30

9

20

8

13

15

8

1

3
5

6
7

10

11
1

14

12

16
17

18

19

21

26

25

24

19

22

23

27 28

9

32

31

16

29

4

2

12



DRIVE 1 SHP-103, SHP-73

1/2

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 0002-0635 HS-BOLT M6x35 10

2 1603-0801 COVER 1 3002866

3 0133-6203 BALL BEARING 6203ZZ 1

4 1603-0802 HELICAL GEAR 1 4010150

5 0051-0724 KEY 7x24 1

6 1603-0803 SPUR PINION 1 4010151

7 0133-6204 BEARING 6204ZZ 1

8 0067-0010 OIL SEAL 2 AC15287

9 0030-0822 PARALLEL PIN 8x22 4

10 0075-1401 GREASE NIPPLE 1/4 2

11 0030-0625 PARALLEL PIN 6x25 2

12 0133-6202 BALL BEARING  6202ZZ 2

13 0051-0520 KEY 5x20 1

14 1603-0804 INPUT SHAFT 1 4010149

15 0051-0525 KEY 5x25 1

16 0002-0830 HS-BOLT M8x30 11

17 0020-0008 SW M8 6

18 1603-0805 SPUR GEAR 1 4010152

19 0134-6013 BALL BEARING  6013DDU 2

20 0020-0010 SW M10 6

21 0010-0010 H-NUT M10 6

22 1603-0806 COLLAR 1 4010153

23 1603-0807 CASING 1 2012416A

24 1603-0808 TIRE BOSS 1 3002871

25 0009-1022 S-BOLT M10x22 6

26 1603-0809 TIRE 285x80 (SOLID) 1 2011858B

27 1100-0805 COUPLING 1 EX-3769

28 1603-0810 MOTOR MOUNTING PLATE 1 3002870

29 0050-0519 WOODRUFF KEY 5x19 1

30 9204-0001 MOTOR ASSEMBLY 1 3002878



2/2

DRIVE PARTS

SHP-103, SHP-73

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

31 0020-0006 SW M6 4

32 0002-0620 HS-BOLT M6x20 4

1700-0800 DRIVE ASS'Y 1



DRIVE 2

1

2

3

1

4

5

6

7

SHP-103, SHP-73



DRIVE 2

SHP-103, SHP-73

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 0136-5025 NEEDLE BEARING  HK-5025 2

2 1405-1902 DRIVE METAL 1 EX-2947

3 0075-0601 GREASE NIPPLE M6 1

4 0135-0001 THRUST BEARING 51110 1

5 1405-1903 DRIVE BRACKET PIN 1 EX-127D

6 1700-0800 DEIVE UNIT 1

7 0034-1090 ROLL PIN φ10x90 1



BRAKE

1

2

4

14
23

3

10

14

5

13

12

9

9

16

17

18

7

15

6
9
10

9
24

8

14

9
11

19

20

21
22



BRAKE

f PARTS NO PARTS NAME Q'ty DRAWING NO

1 1100-0901 BRAKE BASE 1 EX-0313C

2 1100-0916 BRAKESHOE 1 VB-101

3 1100-0903 SHOE SPRING 1 EX-0317

4 1100-0904 DRUM 1 4001081F

5 1100-0905 CAM 1 EX-0320B

6 1100-0906 BRAKE ARM 1 EX-1036A

7 1100-0907 ARM HINGE 1 E-2526-13

8 1100-0908 SPRING 1 EX-1395

9 0010-0006 H-NUT M6 5

10 0002-0620 HS-BOLT M6x20 4

11 1100-0909 BRAKE ADJUST BOLT 1 4008459A

12 0010-0010 H-NUT M10 1

13 1100-0910 BRAKE ADJUST 1 EX-1507C

14 0020-0006 SW M6 5

15 0002-0820 HS-BOLT M8x20 1

16 0025-0615 SPACER 1 15x 6x25L

17 0006-0510 P+BOLT(+)  M5x10 2

18 1100-0911 WIRE END 1 EX-1317A

19 1100-0915 CABLE HOLDER 1 4008431B

20 0010-0008 H-NUT M8 1

21 1100-0913 ADJUST BOLT 1 EX-250A

22 1100-0914 WIRE 1 EX-250A

23 0002-0616 HS-BOLT M6x16 1

24 1100-0958 COLLAR 1 EX-4823A



CASTER

2

3

11
4

5

14

7

6

13

9

9
10

13

12

8

1



CASTER

SHP-73

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 0040-1020 SNAP RING S-20 1

2 0133-6004 BALL BEARING  6004ZZ 1

3 1405-1702 CASTER BASE 1 EX-1585

4 0133-6203 BEARING  51106 1

5 1405-1703 CASTER FORK 1 EX-1586

6 1405-1704 WHEEL SHAFT 1 EX-1587

7 0020-0012 SW M12 1

8 0010-0012 H-NUT M12 1

9 0133-6203 BALL BEARING 6203ZZ 2

10 1405-1705
CASTER TIRE φ100xφ50 
URETHANE

1 EX-1097A

11 0020-0008 SW M8 4

12 0002-0820 HS-BOLT M8x20 4

13 1405-1706 CASTER COLLAR 2 EX-1588

14 CASTER FORK PIN 1 EX-1589

1405-1700 CASTER ASS'Y 2



2

3

9
10

13
12

11

7
8

35

4 34 3
33

65

1

24

25

21 24
25

21
20

23

26

27

28

14

18
19

29
22

27

32

21 25
24

31
24

25

19

30

26

27

30

26

27

16

15

14

17
25

24

OIL PIPING



OIL PIPING

1/2

SHP731-AS, SHP732-A1

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 1405-1210 VALVE  KVSE36-1 1

2 0062-0001 KNOB M8x25 1

3 0170-0002 LEVER 190B 1 EX-4476A

4 0170-0011 LEVER PIN  MSB4.5-15 2

5 0022-0003 CON-SW φ3 2

6 0010-0003 H-NUT M3 2

7 0001-0325 P-BOLT(+) M3x25 1

8 0020-0003 SW M3 1

9 0170-0013 LIMIT BRACKET  VP-184-340 1 4009417

10 0002-0512 HS-BOLT M5x12 2

11 0170-0014 LINK PIN 1

12 0170-0012 LINK 1

13 0021-0005 PW M5 1

14 0105-0016 HOSE BAND φ16 2

15 0101-0915 VINYL HOSE φ9xφ15x870 1

16 0102-9100 HOSE HP  φ9x1000 (3/8) 1

17 0080-0013 STREET ELBOW HP 3/8 1

18 0073-0318 HOSE NIPPLE 3/8xφ10.5 1

19 0080-0001 STREET ELBOW 3/8 2

20 0042-1018 O-RING P18 1

21 0080-0002 ELBOW 90° 3/8 3

22 0102-9060 HOSE HP  φ9x600 (3/8) 1

23 0080-0005 BUSHING PF1/2xPT1/2 1

24 0042-1014 O-RING P14 5

25 0080-0006 BUSHING PF3/8xPT3/8 5

26 0073-0112 HOSE NIPPLE 14x1/2 3

27 0105-0019 HOSE BAND φ19 4

28 0101-1218 VINYL HOSE φ12xφ18x550 1

29 0101-1218 VINYL HOSE φ12xφ18x360 1

30 0080-0080 STREET ELBOW 1/2 2



OIL PIPING

2/2

SHP731-AS, SHP732-A1

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

31 1405-1102 PUMP ASSY  YP10-2.5L 1

32 0073-0319 HOSE NIPPLE 3/8xφ14 1

33 0032-0110 SPLIT PIN φ1x10 1

34 0170-0021 CAM-A 1 4009417

35 MICRO BRACKET 1 4009419A



6

3

4

7

2

10

9

8

5

1

5

LIFT CYLINDER

SHP731-A1



LIFT CYLINDER

SHP731-A1

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 1500-0508 CYLINDER TUBE ASSY 1

2 1500-0509 PISTON ROD ASSY 1

3 CYLINDER HEAD 1

4 BUSH 1

5 U RING 2

6 WIPER RING 1

7 O RING  JASO F404 2050 1

8 BACK UP RING 1

9 1500-0510 BUSH 1

10 1405-0504 SPACER 1

1405-0503 LIFT CYLINDER ASS'Y 1

1500-0512 PACKING SET (No.5, 6,7,8) 1 SET

1500-0513 CYLINDER HEAD KIT (No.3,4) 1 SET



6

3

4

7

2

10

9

8

5

1

5

LIFT CYLINDER

SHP732-A1



LIFT CYLINDER

SHP732-A1

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 1501-0508 CYLINDER TUBE ASSY 1

2 1501-0509 PISTON ROD ASSY 1

3 CYLINDER HEAD 1

4 BUSH 1

5 U RING 2

6 WIPER RING 1

7 O RING  JASO F404 2050 1

8 BACK UP RING 1

9 1500-0510 BUSH 1

10 1500-0511 SPACER 1

1501-0507 LIFT CYLINDER ASS'Y 1

1500-0512 PACKING SET (No.5, 6,7,8) 1 SET

1500-0513 CYLINDER HEAD KIT (No.3,4) 1 SET



1

3

4

5

2

4 3

7

8

6

SHP-73OIL TANK



OIL TANK

SHP-73

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 1405-1302 TANK CAP 1 EX-0716B

2 1405-1308 OILTANK 1 2010019A-1

3 0002-0815 HS-BOLT M8x15 6

4 0020-0008 SW M8 6

5 1405-1304 TANK COVER 1 2010019A-2

6 1405-1305 MAT 1

7 0074-3412 NIPPLE 3/4x1/2 1

8 1405-1306 STRAINER 1 YMD-30410



1222 7 4 10 128

5
6

3

4 7 11 4

13

15

14

4

4

9

ELECTRIC PARTS 1



ELECTRIC PARTS 1

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 1405-1400 CONTROL PANEL ASSY 1

2 9015-0001
MAGNET SWITCH  MS1, MS2, 
MS3

3

3 9900-0201 TERMINAL BOARD 1

4 9902-0007 SPACER 4 SET

5 9399-0001 FUSE HOLDER 1

6 9302-0005 GLASS TUBE FUSE F1 1

7 9398-0001 FUSE BOARD 2

8 9301-0060 LINK FUSE F2 1

9 9801-0001 TIMER BOARD  T1 1

10 1 SET

11 9301-0060 LINK FUSE F3 4

12 9016-0002 MAGNET SWITCH  MS4 1

13 9702-0001 KEY SWITCH  KS 1

14 9511-0001 COATING RESISTANCE  R 1

15 9850-0003 DIODE 4



ELECTRIC PARTS 2

1

2

2

4

3

6

7

5

1:5
2019年2月4日 14:02:38



ELECTRIC PARTS 2

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 9451-0002 BATTERY  EB-100 2

2 9499-0044 BATTERY TERMINAL COVER 2

3 9905-0001 HOON  SPH-24V 1

4 9604-0001 HOON HARNESS 1

5 9403-0010 DC PLUG 2

6 9498-0001
ELECTRICAL DISCHARGE METER  
33V

1

7 9705-0011
EMERGENCY STOP SWITCH  
ED125-1

1



1

2

3

5

4

7

6

ELECTRIC PARTS 3



ELECTRIC PARTS 3

SHP-73

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 9601-0017 MAIN HARNESS 1

2 9699-0001 HARNESS SPRING 1

3 9699-0003 HARNESS SPRING 1

4 9601-0009 HARNESS 1

5 9601-0006 HARNESS 1

6 9601-0007 HARNESS 1

7 9601-0008 HARNESS 1



2

1
1

4

3

ELECTRIC PARTS 4



ELECTRIC PARTS 4

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 9705-0008 SNAP SWITCH  DS1, DS2 2

2 9702-0006 PUSH BUTTON SWITCH  HS 1

3 9701-0009 MICRO SWITCH  BS 1

4 9701-0010 MICRO SWITCH ACTUATOR  BS 1



1

2

3

4

MAGNET SWITCH  1



MAGNET SWITCH  1

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 9015-0002 MAGNET COIL BASE 1

2 9015-0003 CONTACT POINT MOVABLE 1

3 9015-0004 CONTACT POINT FIXED A 1

4 9015-0005 CONTACT POINT FIXED B 1

9015-0001 MAGNET SWITCH ASS'Y 1



2 3

1

6

5

4

MAGNET SWITCH 2

SW80



MAGNAET SWITCH 2

SW80

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 9016-0002 CONTACT COVER 1

2 0007-0425 F-BOLT(+)  M4x25 2

3 9016-0003 CONTACT POINT FIXED 2

4 9016-0006 MAGNET COIL BASE 1

5 9016-0005 CONTACT POINT MOVABLE 1

6 9016-0004 SPRING 1

9016-0001 MAGNET SWITCH ASS'Y 1



12
13

1

2

3
14

4

13
15

7

6

5

8

11

9

16 10

18

17

DRIVE MOTOR



DRIVE MOTOR

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 9203-0002 END COVER A 1

2 9204-0003 YOKE 1

3 9204-0004 END COVER B 1

4 9204-0005 END COVER C 1

5 9204-0006 ARMATURE COIL 1

6 0050-0519 WOODRUFF KEY 5x19 1

7 0133-6004 BALL BEARING  6004ZZ 4

8 0133-6202 BALL BEARING  6202ZZ 1

9 9204-0007 FIELD CORE 4

10 9204-0012 FIELD COIL 1 SET

11 0006-1020 P+BOLT(+)  M10x20 4

12 0001-0520 P-BOLT(+) M5x20 4

13 0020-0005 SW M5 6

14 0006-0510 P+BOLT(+)  M5x10 4

15 0001-0510 P-BOLT(+) M5x10 2

16 9204-0013 BRUSH HOLDER 1 SET

17 9204-0010 SPRING 4

18 9205-0011 CARBON BRUSH 4

9204-0004
DRIVE MOTOR ASSY  (KM-
2457)

1



8
6

7

5

3

1

4

2

9
13

12

11 10

OIL MOTOR

24v-1.5kw 6341



24v-1.5kw 6341

OIL MOTOR

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 9253-0002 YOKE 1

2 9253-0003 REAR COVER 1

3 9253-0004 FRONT COVER 1

4 9253-0005 COMMUTATOR COVER 1

5 9253-0006 BOLT SET 2 SET

6 9253-0007 ARMATURE COIL 1

7 0133-6201 BALL BEARING 6201ZZ 1

8 0133-6004 BALL BEARING  6004ZZ 1

9 9253-0008 FIELD CORE 2

10 9253-0009 FIELD COIL 1 SET

11 9253-0010 BRUSH HOLDER 1 SET

12 9253-0011 SPIRAL SPRING 2

13 9253-0012 CARBON BRUSH 2

9253-0001
OIL MOTOR ASS'Y  24v-1.5kw 
6341

1



7

2

35

4

10

6

1

9

8

CHARGER



CHARGER

NO. PARTS NO PARTS NAME Q'ty DRAWING NO

1 9119-0001 FUSE  20A 30L 1

2 9119-0002 TRANSFORMER  φ1 1.2KVA 1

3 9118-0003 THERMAL PROTECTOR 1

4 9118-0004 PRINT BOARD  KSP-056-1 1

5 9118-0005 PRINT BOARD  KSP-055-1 1

6 9118-0006 PUSH BUTTON SWITCH  DS-681 1

7 9118-0007 SILICON STACK  D-40N 1

8 9118-0008 SHORT CIRCUIT PTOTECTION 1

9 9118-0009 BATTERY CODE 1

10 9118-0010 INPUT CODE 1

9119-0000 CHARGER ASS'Y  KS-2420D 1



5

18

2321

20

19

24

12

11

6

10

8

9
7

1

2

3 4
4

3

9

9
9

6

13

14

2
15

16

17

22

142

HANDLE FOR NICHIDEN



HANDLE FOR NICHIDEN

NO. PARTS NO PARTS NAME NUMBER DRAWING NO

1 0001-0425 P-BOLT(+)  M4x25 2

2 0020-0004 SW M4 8

3 9701-0010 ACTUATOR VAL2 2

4 9701-0009 MICRO SWITCH V-10-1A5 2

5 0010-0004 H-NUT M4 2

6 2500-1400
POTENTION GEAR S75B 
28B+0306

2

7 2500-1401 SWITCH BRACKET 1 EX-6551

8 9906-0009 VOLUME  RV24YNB103 20S 1

9 0003-0405 S-BOLT M4x5 4

10 2500-1402 CONTROLLER CAM 1 4010466

11 2500-1403 SPACER B 1 4006567C

12 2500-1404 SET SPRING 1 4006550E

13 2500-1405 SPACER-A 1 EX-6568B

14 0001-0410 P-BOLT(+)  M4x10 6

15 2500-1406 RUBBER CAP φ25 1

16 0007-0520 F+BOLT(+) M5x20 2

17 2500-1407 GRIP GUARD 2 4006556A

18 0061-0002 GRIP 2 4006556A

19 2500-1408 FINGER SHAFT 1 EX-6555

20 2500-1409 FINGER 2 EX-6476

21 0003-0505 S-BOLT M5x5 2

22 0007-0510 F+BOLT(+) M5x10 2

23 2500-1410 REAR COVER 1 400653A

24 9703-0014 HORN SWITCH  MB-2011 1



4
3

4
3

2
1

8

67

5

910
9

11
9

12
13

14

15

2
16

20

21

23

25

24

2
15

22

18

17

19

HANDLE FOR CARTIS



HANDLE FOR CARTIS

NO. PARTS NO PARTS NAME NUMBER DRAWING NO

1 0001-0425 P-BOLT(+)  M4x25 2

2 0020-0004 SW M4 8

3 9701-0010 ACTUATOR VAL2 2

4 9701-0009 MICRO SWITCH V-10-1A5 2

5 0010-0004 H-NUT M4 2

6 2501-1400 POTENTION GEAR  DS 0.8-15 1

7 2501-1401 SWITCH BRACKET 1 4008757

8 9906-0014 VOLUME  RV16YNB203 15S 1

9 0003-0405 S-BOLT M4x5 3

10 2500-1402 CONTROLLER CAM 1 4010466

11 2501-1402
POTENTION GEAR S80B 
36B+0506

1

12 2500-1403 SPACER B 1 4006567C

13 2500-1404 SET SPRING 1 4006550E

14 2500-1405 SPACER-A 1 EX-6568B

15 0001-0410 P-BOLT(+)  M4x10 6

16 2500-1406 RUBBER CAP φ25 1

17 0007-0520 F+BOLT(+) M5x20 2

18 2500-1407 GRIP GUARD 2 4006556A

19 0061-0002 GRIP 2 4006556A

20 2500-1408 FINGER SHAFT 1 EX-6555

21 2500-1409 FINGER 2 EX-6476

22 0007-0510 F+BOLT(+) M5x10 2

23 0003-0505 S-BOLT M5x5 2

24 2500-1410 REAR COVER 1 400653A

25 9703-0014 HORN SWITCH  MB-2011 1


	00_SHP表紙
	01_FRAME
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	ｼｰﾄ2

	02_MAST-SHP731
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	PARTS LIST

	02_MAST-SHP732
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	PARTS LIST

	03_CHAIN WHEEL_SHP731
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	ｼｰﾄ2

	03_CHAIN WHEEL_SHP732
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	ｼｰﾄ2

	04_HANDLE
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	ｼｰﾄ2

	05_DRIVE 1
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	ｼｰﾄ2
	ｼｰﾄ3

	06_DRIVE 2
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	ｼｰﾄ2

	07_BRAKE
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	ｼｰﾄ2

	08_CASTER
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	ｼｰﾄ2

	09_OIL PIPING
	ｼｰﾄ1
	図面ﾋﾞｭｰ4

	ｼｰﾄ2
	ｼｰﾄ3

	10_LIFT CYLINDER_SHP731
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	PARTS LIST

	10_LIFT CYLINDER_SHP732
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	PARTS LIST

	11_OIL TANK
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	ｼｰﾄ2

	12_ELECTRIC PARTS 1
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	ｼｰﾄ2

	13_ELECTRIC PARTS 2
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	ｼｰﾄ2

	14_ELECTRIC PARTS 3
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	ｼｰﾄ2

	15_ELECTRIC PARTS 4
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	ｼｰﾄ2

	16_MAGNET SWITCH 1
	ｼｰﾄ1
	図面ﾋﾞｭｰ2

	ｼｰﾄ3

	17_MAGNET SWITCH 2
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	ｼｰﾄ2

	18_DRIVE MOTOR
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	ｼｰﾄ2

	19_OIL MOTOR
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	ｼｰﾄ2

	20_CHARGER
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	ｼｰﾄ2

	21_HANDLE FOR NICHIDEN
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	PARTS LIST

	22_HANDLE FOR  CARTIS
	ｼｰﾄ1
	図面ﾋﾞｭｰ1

	PARTS LIST


